16857151 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 1 [31/2° X 2 1/2" SLEEVE 1 | BR19846C BRACKET (SHORT
PART NO. 16857151 1 | VOLANT FILTER BOX LID 1 |3 X 2* SLEEVE 1 | BR26847 BRACKET (LONG)
HZ W|_| }_l _lb |_|H_H_Z ”_”ZW |_|_N CO |_|H_H_ Zw 1 | VOLANT AIR DUCT 3 | 1/4’-20 BOLTS 2 | 1/2* RUBBER GROMMET

1 | VOLANT RAM AIR scooP 5 |1/4* WASHERS 2 | 172" STRAIGHT FITTING
WWW.VOLANTPERFORMANCE.COM 1 | RAM FILTER W/CLAMP 3 |1/4* LOCK WASHERS 1 |1/2" X 2° BREATHER HOSE
TECH SUPPORT: (909) 476-7225 | 2 |#04s cLamps 4 | 1/4"-20 TRUSS HEAD SCREWS
2 | #056 cLAMPS 4 |1/4" RUBBER WASHERS
(4) 1/4°-20 TRUSS HEAD SCREWS .M FILTER .M
TP VIEW B ummmq»nqﬂmm FRONT VIEW (4) 1/4" RUBBER WASHERS M BOX LID M
HOSE : = _
STRATGHT
FITTING g uH____:_@
_ _ VOLANT
1727 X 2 AIR DUCT
omr———]  #056
CLAMP —H_ BREAIHER
3 1/2° X 2 172"
SLEEVE 100 m FILTER
STRAIGHT RAM FILTER BOX
FITTING W/CLAMP
T m—— -~
CLAMP QM ---——————— - —~ ~
[ bt - " ~
[C_ZZIZ--=-- y 1/4°-20 BOLT  \_
. Y eROmeT S —— =1 / BRE6S47 BRACKET
B | ==ee=essset /0 TR —
et / 174 LOCK WASHER A — 1] o
o I - 1/4*-20 NUT
VOLANT / ff \
| FIG A e N\ S
1/2* RUBBER Bl 1=
A STOCK BOLT H&= \ 1/4* NUT | 4048
VOLANT BRACKET Z. BRIOB46C BRACKET 1/4* LOCK WASHER = / cLamp ~——O
= Pive \comrot et | (=
TEMP. SENSOR i 174 LOCK WASHER \ BR26847 BRACKET /
NOTE: THE VOLANT BRACKET \ YA WASHER /
ATTACHES TO THE FENDER WELL N
\O O/
rolan
— NOTE: REMOVE THE RADIATOR
PROTECTOR SIDE FLAP WITH A FLAT
°~n Hl HEAD SCREWDRIVER. ATTACH THE
VOLANT BRACKET TO THE EXISTING
P etiaiminee S o UPPER BOLT HOLE FOR THE RADIATOR - - ACCESSOIRY

PROTECTOR SIDE FLAP. THEN ATTACH

RAM AIR SCOOP

OTHER END OF BRACKET TO THE
VOLANT RAM AIR ScOOP.




